For the latest kit updates
and set-up tips:

Visit us on the web...

hpiracing.com

22

=/

HPI USA ¢ 15321 BARRANCA PARKWAY e IRVINE, CALIFORNIA 92618 ¢ (949) 753-1099 ¢ (949) 753-1098 FAX
HPI JAPAN ¢ 3-25-36 TAKAOKANISHI ¢ HAMAMATSU-SHI, SHIZUOKA-KEN ¢ 053-439-0833 ¢ 053-439-0844 FAX



«Tools and Equipment

Thank you for selecting this HPI racing car! This kit is designed to be easy to build and uses top quality parts for durability and
performance. The instruction manual you are reading was designed to be easy to follow yet thorough in its explanations. HPI Racing
want you to enjoy both building and driving your new race car. If you come across any problems or need some help getting through a
step, give us a call and we will do our very best to help you. You can also contact us on the internet at hpiracing.com.

COERBHPIL—Y VY IRRERBN ETREZILTEHSICENET, COERRE~vTIZ)T ORREEL. DOSICEMBITOIL, BHBHD
NA UNIVIZETOHESRICERES SN TNET,

COBEBIE. WHBOHICEMBICHBUTTRIDRICEZ D SR+ RIRROM SR FEFEENHRBLTHOET, MHTSIIVIVIVN-&
ESEBIHDEDIC, Y FPy IV APILERICEBBUELEZNT, THES5MOHBRHATHSRLNSIIYSIIERY— FUTTREL,
FAEBHPIL—Y VI TR, ESEBIRULBRBESIADSE, HAUTIBEORULBEH> TRELCVER>TNET, Fv FOMBUTOET, TR
ROBOELES, E5TRTBICB/ETHBHNEDETSE,

Tools needed: Included inside:
RICABTSIR FuRCA>TNWSIR ]
m #1 Phillips Screwdriver “O’ * . -’*

TSRESI =K
Z950 Hobby Wrench

Z901 1.5mm Allen Wrench
1.5mmifaLyF

wE—-LoF
1x80 e +
#2 Phillips Screwdriver
TSRAESA /8=
. Hobby Knife 7
= v ‘
{ - Side Cutters
— - Zylt—
-
|
r b | I‘ |
“‘ Glow Plug Wrench (&mm)
| J0-F3TLYF (8mm)
J #30 WT
@

/ =
)

i

Needle Nosed Pliers

- . SVARYF
Z903 2.5mm Allen Wrench Z170 Shock Oil  Z160 Grease

Super Glue Thread Lock 2. 5mmiALYF YawoALI TUR
REEmER RYOvoM

Equipment needed:

BIIC LRI VELEL 1 Py ek
' Servos R 2
‘ Glow Plug Igniter
/C 3\ > TI50e—-5—-
GLOW
FUEL Ny
- On/Off Switch Receiver
AV/AIRA 9F
Engine Glow Fuel Transmitter xE# 7 7 -
IIIY JO—1e
ENGINE FUEL AND GLOW IGNITER RADIO CONTROL SYSTEM
The Nitro RS4 Racer requires a You will need glow fuel (specifically designed You will need a 2-channel radio system with
12 size glow fuel engine. HP| .15 for model car engines) and a glow plug igniter two servos, an external receiver battery pack
engines can also be used. to start the engine. and an ON/OFF switch.
%‘Jn;.;‘é IYI1 2 YA THPI2/1S ?E:mgéfnaaarw 3. JO—-@MEHHYETT. AR e R
= —IIY OR 3 COICE, 70— WETT. 51 e Y -
05 1251 TMGY 311255 BL E<OUO—WKNTE—S3 T CRRSNTETOT, A AP, RO 52 DR SERE o5
IVIVIF AT =5 =Ry DALHUETT BULCHMBERB\RHZSZL, FE, TUIVIBBEIC RU. Y/ A T4 v FORNVERDHETT.,

TSTe—59—-HETY,

il 2 AL



«Observe These Cautions!

To prevent any serious personal injury and/or damage to
property, please be responsible when operating all remote
controlled models. Extra attention is called for when operating
any glow fuel powered model, such as the Nitro RS54 Racer.
These models can exceed speeds of 31 mph (650km/h) and use
highly poisonous and flammable fuels.

CHOOSE THE RIGHT PLACE TO OPERATE YOUR R/C MODEL
Never operate R/C models anywhere listed below:

1. On any public streets or highways - this could cause serious
traffic accidents, personal injuries and/or property damage.

2. Near people or animals - never run your model anywhere using
people or animals as markers or obstacles.

3. In hallways, alleys or any other restricted or confined areas
that can cause personal injuries and/or property damage.

4. Anywhere where loud noises can disturb others, such as
around hospitals or residential areas.

5. During the early morning or late night hours when visibility
is limited and loud noise can disturb neighbors.

6. Indoors or around furniture - there could be a chance of the
R/C model damaging the surface or any objects in the area.

NEVER RUN ANY TYPE OF R/C MODEL IN THE VICINITY OF
HEATING DEVICES OR OPEN FLAMES

Glow fuel powered R/C models use highly flammable fuels. Do
not smoke when fueling or operating a glow fuel powered R/C
model, and do not run near open flames or heating devices-
doing so can cause explosions and/or serious accidents.

OPERATE GLOW FUEL POWERED MODELS IN AN OPEN, WELL
YENTILATED OUTDOOR AREA

Glow fuel powered model engines emit poisonous vapors

and gasses - these vapors irritate the eyes and can be highly
dangerous to your health.

NEVER USE GASOLINE

Engines used in R/C models were specifically designed for
use only with approved glow fuels. Non-approved fuels such
as gasoline can cause explosions and serious personal
injuries and/or property damage.

GLOW FUEL ENGINED R/C MODEL OPERATING PROCEDURES
Follow this set of rules to prevent "runaways"™

1. Always have the R/C model atop a box or similar platform so
that the tires do not touch the ground.

2. When starting, always turn on the transmitter first, then
the receiver.

3. before fueling or starting model, double check servos, trims,
throttle linkage, brake, fuel tank, fuel lines and receiver battery
pack voltage. Re-adjust or replace worn or defective parts.

4. Fill fuel tank slowly and carefully to avoid overflowing or
spilling of fuel. Wipe any excess fuel off immediately. Tightly
close fuel tank cap and ensure that it's properly sealed.

5. We recommend you run the tank dry to turn off the engine.
If you must stop before the tank is empty, properly discard
the excess fuel in a safe container.

6. When stopping, always turn off the receiver battery pack
first, followed by the transmitter.

H-;-@g

CERTAIN PARTS WILL BE YERY HOT

With any engine powered vehicle, certain engine components
get very hot during operation. Never touch the cylinder cooling
head, muffler, or exhaust pipe - doing so could cause burns or
other personal injuries.

BE AWARE OF ROTATING PARTS

When the engine is running, there are certain parts that
rotate at high speeds. Do not touch the drive gears, belts,
drive shafts, wheels, etc. during operation- doing

s0 could cause serious personal injuries.

RADIO PRECAUTIONS

Before every run, ensure that you are the only one operating on
your particular frequency. Also check that the transmitter and
receiver battery packs are sufficiently charged. Failure to do
both could cause a loss of vehicle control and could result in
serious personal injuries and/or property damage.

FUEL TANK PRECAUTIONS

Before every run, ensure that the fuel tank cap is tightly sealed.
fuel leaks can cause fires or explosions. Also, never transport
or store an R/C model with fuel in the fuel tank. Doing so could
result in personal injuries and/or property damage.

GENERAL FUEL PRECAUTIONS

Glow fuels contain Methanol and Nitro Methane - both highly
flammable and poisonous chemicals. Avoid contact with eyes
and skin. Never use glow fuel indoors - only in well ventilated
areas. Glow fuel emits harmful vapors and can be hazardous to
your health. Read all warning labels and instructions prior to
use. Keep all fuels chemicals away from children.

Never use glow fuels in any other engine except those designed
for use with glow fuels. Also, never substitute any other type
of fuel in place of glow fuels- especially gasoline. Doing so could
result in explosions and serious personal injuries and/or
property damage.

STORING GLOW FUEL

Do not store glow fuel indoors or where children can easily
access it. Instead, store glow fuel in a safe, well ventilated
place, away from heating devices, open flames, direct sunlight
or batteries. If glow fuel spills, wipe spill immediately to prevent
any fire hazards. Do not store glow fuel in any other container
than that which it came in. Keep glow fuels and any other
dangerous chemicals away from children.

IN CASE OF EMERGENCY

Glow fuels are extremely dangerous when used improperly.
Here are some first aid tips when using glow fuel:

1. If glow fuel is swallowed, induce vomiting and contact a
physician immediately.

2. In case of eye contact, flush eyes thoroughly with warm
(not hot) water and contact a physician immediately.

3. In case of skin contact, wash areas with warm (not hot)
water and soap.

WAL

T /at



«Parts

5122

5813

5814

5819

A050

33

A138

A179

A180

A181

A182a

A182b

4183

A\185a

A185b

A275

A280a

A280b

A281

A430e

4430f

Body Pin (Medium)
2FwTEY

Shock Body 12mm x 45-56
awOmT+—

Shock Shaft 3 x 31lmm
YawdyeIk

Shock Cap 12mm
YavD¥eed

Bladder 10 x 4mm
T55—

0

-Ring P3 (Red)
Y

2V0-UvT
Front Spring (Brake) 0.8mm
27UV

Ball 3x 5.8 x 6Gmm
M=)

Ball 4.7 x 14mm (Gray)
M= Ju—

Turnbuckle 4-40 x 23mm
S=2INw DN (T59D)

Servo Saver Shaft
g-Re-N-veIH

Servo Saver Pipe

H—iteg—/ =11

Servo Saver Nut
y—Re—/—F vk

Spring € x 11 x 1.4mm
2TUVT

Pilot Shaft 4 x 15mm
M0y o9+

Steering Joint 48mm
SIER S o

Threaded Rod 4-40 x 34mm
A5y E

Turnbuckle 4-40 x 34mm
B=VINy 2 (T359D)

Flange Shaft 3 x 25mm (Black)
I5VY veIT- (R

Flange Shaft 3 x 30mm (Black)
23VY VeI

Flange Shaft 3 x 42mm (Silver)
I3VY Y9I+

Ring 10 x 3.5mm
v

Size Reference r—vasx

%g\ —

=

ABI3

AB14

AB20

AB58

ABO4a

ABO4b

ABOB

ABI5

ABZ7

Universal Dogbone Front/Wide
20Y A=YV I E DR

Universal Dogbone Rear/Wide
UPAZN=-YNLT»I - D1 F

Arm Brace 40 (Black)
P=LTU—2

Diff Shaft (Black)
FI2IvI

Collet 7x 5mm
vk (&8

Washer M7 x 12 x 0.8mm (Black)
Due—

Pilot Shaft M5
NrAQybtTe2I

Clutch Bell 15T
D59 FRI

Clutch Spring 0.7mm
DSwFRTIIVIT

AB30 Gear Shaft 5 x 64mm Black
FPYvIk
A
bl
AB34  Fulley Shaft 5 x 70mm Gray
TI=U=I»I+
AB38 Flange Pipe 3 x 4.5 x 5.5mm
AL o)
AB40a Brake Cam Shaft
TJU—FNLYvD +
AB40b Brake Plate
Ju—-FIu—F
A
AB44  Brake Disk
pIVEL S )

TP Binder H. Screw M2 x 10mm (Blk) (N

TR BvEYYT RV

e



AB50a

AB50b

AB50¢

AB50d

ABB3

AB70c

AB70d

AB70e

AB75

AB90a

AB20b

A890¢

AB20d

AB95

AB98

Diff Bevel Gear 13T Bo22
RARIFP—

Diff Bevel Gear 10T BO30
AN FP—

Shaft 3 x 22mm (Silver) —

yvIk A B046

|

Washer M7 x 15 x O0.imm (Silver)

Dy ye— 2125

2136

Engine Mount 7224
IVIUROUE
Z242
Z244
Gasket 20 x 30mm
2253
HR7y
Z264
Z505
Restrictor 30mm ’ g /,\
AN A
URRUDE— ' -

2517

2526

2543

Exhaust Gasket

TIFJ-RHRT Y 2567

Button Head Screw M3 x 55mm
TR ORI

2569
Throttle Linkage Spring ..., \ x

27U WYY
Throttle Linkage Rod —
Uur-v0wk ﬂ
Brake Linkage Rod (Black)
Zu—-F0vwk
2581
Brake Arm
TJu—FP—-LA

2578

kAR T!mﬂllnmofll

o

Stopper P/ 72684

2 b w/t— . h o

Pivot 2.5mm

ey + ° O 2004
@ Z700

Ball Bearing 5 x 11 x 4mm

KPUYY

Ball Bearing 10 x 15 x 4mm

RPUVT

Clutch Needle Bearing 5 x &mm
DSvFI—-FILRTPIUIT

Ball Cup
R=Fvv

Ball 4-40 Black
R=L R

Washer M3 x 8mm (Black)

DyYe—

E-Clip E2 (Silver)
E UVT 88

E-Clip E4 (Black)
E UVT R

Spring Pin 2 x 10mm
2T EY

Pin 2 x 10mm (Silver)
(=)

Button Head Screw M3 x 185mm

IR RY

Button Head Screw M3 x 30mm

IR RY

Binder Head Screw M3 x 8mm

AL 7 o )

Flat Head Screw M3 x 8mm

YISRY

Cap Head Screw M3 x 10mm

Frud RY

TP Binder Head Screw M3 x 10mm

YR SEVT RY

TP Binder Head Screw M3 x 15mm

IMMYFSvEYT R

TP Flat Head Screw M3 x 12mm

B3 vV %Y

TP Flat Head Screw M3 x 18mm

95 SwET %Y
Nut M3
P

Flange Lock Nut M4
259710V Tv bk

Washer M5 x 10 x 0.5mm (Silver)

Duve—

Set Screw M3 x 3mm
ty k20—

WAS]



«Plastic Parts

e PDAFYDINY

6507 53" 6817 x 4
X 2

—am

A340

All parts trees shown 50% actual size. Do not
throw away any pieces that you cut from the
trees until after the kit is assembled.

(5 0 %1 )

A350

a3 T ——— 3 —

Not used

in this kit
BELEL
n—=v

in this kit

Not used EBLBN A41 0 —
in this kit =
EALEN
—
G Not used
in this kit

@EEUEWN
=y

Not used
inthis kit

1 EmLan

o=y

AB0& x 2

SN Not used
" " in this kit

ERLBN
A




Lo 4

A281  Flange Shaft M3 x 42mm
3VY Y9I+

am

2136 Ball 4-40 (Black)

m— &R
G

7242 E-Clip E2 (Silver)
E UVY 86

R ==
Z505  Button H. Screw M3 x 15
TR RY

A430a 39T Diff Pulley A
FOT—1—

A430b 39T Diff Pulley B
F2T—U—

O

A430e Ring M&x 10 x 3.5mm
UM

A430f TP Binder Screw M2 x 10mm

TR FuEVT 2D

—

AB58  DIff Shaft (Black)
FTIVY9IH

4 s
(s
b= oS
)

AB50a Diff Bevel Gear 13T
AR)LFP—

o
e

ABB0b Diff Bevel Gear 10T
RR)LFP—

—_——

AB50¢ Shaft M3 x 22mm (Silver)
vk

e »
¥ -

ABS504 Washer M7 x15x 0.1mm
Tue—

_ N

|

oE

2242 E-Clip E2 (Silver)
E UVT R

—m—

x2

x2

x2

x4

Start with the #5 Hole. If the belt is
too loose try the #6 to #9 holes.

*EECE585 OUBICUTTEL.

, Tahter BDH<ES

s ' NILEDEEUTS

g o BE. MWRLETY,

Note direction of arms!
@ XYV RAP—LOREICER!

Do Not Cut!
* COBDELSZN

Make two differentials. 2 Zv FMEDET,

AB58
=

A450%

=
AB50b °’°’ ABBOa

Snap E-Clip onto Diff Shaft.
*FP-BEANTHSE UVTE
ANTFEL.,

0

A850b
Ap5oc_ @

> 7242
A850d

@/ A430a

A430e

% AB58&

! IMPORTANT!! BEE=SI1
Apply a light coat of #Z160
grease where you see this tube.

BT REMITET,

WAL



A138  Ball 47 x14mm (Gray)
M=) FJL—

AB4S  Belt S3M 180 (60T)
N)Lk+

Ag14  Main Chassis (Purple)
ALYV 9 Y—

BO30 Ball Bearing 10 x 15 x 4mm
RPIVT

[

Z578 TP Flat H. Screw M3 x 12mm
B3 IvEVT R

A430c 18T Diff Pulley
b ) B

A430d 18T Diff Fulley Guide
T=1)—

Ad444  Spur Gear 447
RIN—=FP—

ABI0  Brake Hub
TJu—FNT

AB30 Gear Shaft 5 x 64mm
FPIvI+

x2

x2

x2

x1

x1

- S ——— e
[

AB40a Brake Cam Shaft
TU—FNLYvI+

AB40b Brake Plate
To—FI—+

AB44  Brake Disk
TU—=FF42D

B0O22  Ball Bearing 5 x 11 x 4mm
RPUVT

¢

Z244  E-Clip E4 (Black)
E UYJ R
————]
2264  Pin 2 x10mm (Silver)
=7

Z505  Button H. Screw M3 x 15mm
TN RY

e

X1

x2

x1

x1

x2

<

o ¥ BEICER !

20mm

Note direction of pulley!

| IMPORTANT!!! /
[ ]

Tighten screws to
20mm (0.8") width.

* 20 mmiCTx SHRIC
RIEBDAAT
T&EL,

20mm

Ste
!Dj SSoRTHAITEY., BRYA

[| 2264

A&30 Black '
R e




B0O22  Ball Bearing 5x 11 x 4mm
RPIUYT

s

x1

Z567 TP Binder H. Screw M3 x 10mm x1

NYERVEVY RY

screwing assembly to chassis.

* NI FET-)—CEITOH5Iw +
EY v Y—CMDSIITTEL,

' Attach belt to both pulleys before

2578  TPFlat H. Screw M3 x 12mm x4
B5 SvEvT RY

A430c 18T Diff Pulley x2
o A

A430d 18T DIff Pulley Guide x2
T—1)—

)

i v

AB34  Pulley Shaft 5 x 70mm x1
T=)=v%2I+

AB47  Belt S3M 162 (B4T) x1
AL+

BO22  Ball Bearing 5x 11 x 4mm x2
RPIVT

2244 E-Clip E4 (Black) x2
E UVT R

|———

Z264  Pin 2x10mm (Silver) X2
E>

2578 TP Flat H. Screw M3 x 12mm  x 3

U3 vy T Y

H-ﬁ%

FHINESLWNILE
Attach belt to both pulleys before
screwing assembly to chassis.

*kR)HET=—=ICHITOS Ay +
BV Y—ICROMIITTEL,




==

A138  Ball M4.7 x 14mm (Gray)
A=

x2

Z578 TP Flat H. Screw M3 x 12mm  x 2

Y3 IvEVT R

A4500

A4500
Make two upper arms. 2 BOUPPYIN—=P—LMBHIITET., BRYX
A133  Ball M3 x 5.8 x 6mm 2 -
At ' 2x O—m o] @
R 55MM |
2125 Ball Cup x2
R=Fvw

Z901 x1

Allen Wrench 1.5mm (Silver)
1. 5mmABLUF

A280b Flange Shaft 3 x 30mm
253VY VeI

@ @ BO22
& ABl14 7242

D (s

o

&

B0O22  Ball Bearing 5 x 11 x 4mm x4 A280b O
RPUY k/ ( :“} /
2242 E-Clip E2 (Silver) x2
e
E UYY 88 %\/ _

|

Z569 TP Binder H. Screw M3 x 15mm x 2

IMMYESwEYT R

I

Z578 TP Flat H, Screw M3 x12mm  x2

U3 FvEVT R

{

Rear Upper Arm

UPPIN=P—A

Ab14 Universal Dogbone Rear/Wide x2

UYAZN-YWYvI+ TO1F

H.ﬁzﬂg




A39200

A3200

é/%' A3900©

2136

Make two steering links.

2@ODRFTPIITIIT—IEEDET,

RIK

2x

| 45MM

2125

_"““""__ stttz tatn |
| emm— e |
y

A1 Servo Saver Pipe x1
L ariincad AS TS g

|

A182a Servo Saver Nut %1
Y—meg—/{=Fv

A182b Spring € x 11 x 1.4mm x1
2TUT

2136 Ball 4-40 (Black) x3
m=JL B

A179 Turnbuckle 4-40 x 23mm x2
B=INw D (T392)

2125 Ball Cup x4
R=)LF¥vrwT

A1BO  Servo Saver Shaft %1
H—mMeg—N-YvI+

A183 Pilot Shaft 4 x 15mm %1
40wy Ih

’ — —

=/

Al85a Steering Joint 48mm x1
STY3a(1Vhk

AB49  Belt S3M 417 (139T7) x1
Nk =

7242 E-Clip E2 (Silver) X2
E UVT R

S——e

7526  Flat Head Screw M3 x Bmm  x 2

Yo5RY

Hﬁp@g

=
A
(i)

Steering Links
RAFPYITIIS =Y

Slide servo saver through belt before asse

Y= T —=TENIL FOMICELTHELT,

A849 Long Belt
[ ] —EXSL\/\'JLF




>

838 Flange Pipe 3 x 4.5 x 5.5mm
25vIN1T

22  Ball Bearing M5 x 11 x 4mm
RPIVT

3

2136 Ball 4-40 Black
M= &

7543  Cap Head Screw M3 x10mm x4

Frud RY
2903  Allen Wrench 2.5mm
2.5mmiALYF

AB13 Universal Dogbone Front/Wide x 2

2903

x4

X2

%1

Z0VFAZN=YLI»T+ D01 F

|

A179 Turnbuckle 4-40 x 23mm
B=UINw O (T5uT)

2125 Ball Cup
R—Fvu

i

A138  Ball 47 x 14mm (Gray)
R—= TL—

I

A280a Flange Shaft 3 x 25mm
25VY eI ®

V Make two Upper Rods. 7»/i=0v F 2@#HITHET. RYKX
i N
e 2x S—h——
| 40MM ‘
x4

/1
U o

Upper Rod
PyNn—-0OvE

®
Cut off this piece to
prevent the belt
from rubbing.

A281 Flange Shaft 3 x 42mm
25VY v+ 360

AB20  Arm Brace 40 Black
P—LTUL—2R

7242 E-Clip E2 (Silver)
E UV @8

H.g.@g

Ny FUTTEL,

Upper Rod
Pylk—-avEk

o *URP—ADBEICER !
12




P

Z581 TP Flat H. Screw M3 x 18mm x4
U3 SwEyd RY

i

>

138 Ball 4.7 x 14mm (Gray) x2
= T~

O

BO30  Ball Bearing 10 x 16 x 4mm x2
RPUYT

i

2136 Ball 4-40 (Black) x2
=L R

T

N

567 TP Binder H. Screw M3 x 10mm x 2
YR RVEVT RY

I

Z578 TP Flat Head Screw M3 x 12mm x 2
B5 SwEvT Y

Hﬁp@g

I
/// ' Steering Linkage
l @ ATPUVIUVT-Y
l 581

T\
’ﬂé’@\ N |

l|®.f(ﬁ$ e




6805 Shock Body 12mm x 45-56
(6801) YavIRT<—

6807 Shock Shaft 3 x 3imm

Y3wOVeI+
6819  0-Ring P3 (Red)
23V0-UVT
2242  E-Clip E2 (Silver)
E UVT RS
St
6813 Shock Cap 12mm
VayD¥ewd
6814  Bladder 10 x 4mm
T755-
2170 Silicone Shock Oil (30 wt.)
YavoALI
6833 Spring White
27U 8
6835 Spring Red
Z2TUvT IR
Not used
in this kit
wRELB 6817 x 4
1=y

x&

x8&

x4

x4

x1

x2

x2

Make four shocks. 4 xDY 3w I EEDZET,

B4 =z2ELET.
Use #4.

6807

\\{242

A o

Note Placement.
o FREICEN

Use masking tape to
protect shock shaft.

EEBLEYPI R
E@OIEL AL \
S

6817 @
6817 ® ‘ "
Screw the ball cup all
of the way onto RIUBHBELSEDET
the shock shaft. BOAATTFEL,
=
No Bubbles!
Front Only ' o)
J0YVFDd e
6817 O, ®
6
Cut cap.

FHENDY +
LTFREW,

Move the shaft
up and down to
remove bubbles,

thenputonthe | @
bladder and cap. AINELEPIY 6835 (Red) 7w
R EXIPEE 6533 (White) &

FRONT 20Ov

Attach bottom of shock here.

23y DEROMIET,




ABO1 Flywheel Assembly x1
23141 =
'\./)
ABO4a Collet 7x BSmm x1
vk &)

ABO4b Washer M7 x 12 x 0.8mm (Black) x 1
Dyye—

ABOS  Pilot Shaft M5 x1
A0y FY2 Ik

C

ABOB  Clutch Shoe x2
DSvyFYa—-

AB27  Clutch Spring x2
DSwFRTIIT

AB15  Clutch Bell 15T x1
D3 wFNb

AB80a Air Cleaner Boot x1
IP-0)—F—T-v

AB80b Air Cleaner Sponge x1
IP=OU=F= AR

AB83 Engine Mount x2
IVIUNIVE

AB70a Muffler A (Large) x1
VI5-A

AB70b Muffler B (Small) %1
vI5-8B

AB70¢ Gasket 20 x 30mm x2
AT w

AB70d Restrictor x1
UARVO5—

AB70e Button H.Screw M3 x 85mm x1

IR R
AB74  Muffler Tube & x10x70mm  x1
25— Fa-7
ABT75  Exhaust Gasket x1
IFJ-ARNATw
p—
| ——

BO4&  Clutch Nezdle Bearing M5 x 8mm x1
DS9FZ—BILNRPIIT

|

B

09  Button H. Screw M3 x 30mm x 2
TN RY

T

B

17 Binder Head Screw M3 x 8mm x 5
NV ERY

i

Cap Head Screw M3 x 10mm x4
*ouvIT Y

og

Z694  Washer M5 x 10 x 0.5mm x2
TyIe—

f —

AB90Ob Brake Linkage Rod (Black) x1
Ju—-*0vk

H-)%:@g

P
\

A&70 a

—
W W—N\

QB @
< /\Q‘ >
Cut here for Dynamite

IVIVERIFRTY,

End of clutch shoe points
to the right.

Springs attach as shown.
*QEICER,

DS uFva—ERTIINE
BOBICEOLY,

ABO4 a é‘/ > ABOB
\\'} Y
-
XS AB05 Ab27
A8O1

Air Cleaner maintenance:
1. Wash sponge with fuel,
@ 2. Squeeze fuel and dirt out.
3. Apply light coat of air filter oil.
4. Put sponge in air cleaner boot.

Use a 1/8" or 3.1mm drill
if the holes are too small.

RIPBESIENNS IP=D)=F=DAIFFIR

S31D FUILEEL *EREICRBRITP—OU—F—IC

TFaEL. A4 IBNTNET.
BNTELESWMETHRIES
BOTEALET.

5 e

B ' Adjust gear mesh so that

" pull-start engines.

the gears move freely, but
~® without an excessive amount
) of play. Too large of a gap can
o -~ damage the gears.
~ * IR AL—ZICODRIC
- =~ LTF&EL.

el FTRs



OPEN BHG D

A1B5b Threaded Rod 4-40 x 34mm  x1

A5

2125 Ball Cup x2
M=ILFvvT

2136 Ball 4-40 (Black) x1
m=JL R

2224  Washer M3 x 8mm (Black) x6

Tuwie—

|

B

67 TP Binder H. Screw M3 x 10mm x 7

RAYEBuEIT R

|

7569 TP Binder H. Screw M3 x 15mm x 2

NAUEBvEYT RY

Hﬁp@g

4

A390® AIRTRONICS
(23) KO/JR 4y
A390© HITEC
(24) NFuD
A390@ FUTABA
(25) JHIN IR

RYK

50MM

z567

7224 7¢

(o

Receiver Switch ———
(Included with Transmitter) 1~
' "ON" should be in front!
®

* 2 v FISONRIZEEICLTREL.
BEWEATYTF

16

2567

¥

T

Large servos.

Small servos.

*QECEWMUTTE,

*RE
Y-

*NEN
U—iiA

¢¢ 7224




6163

62286

7569

578

Servo Tape 20 x 100mm
Y-my-7

Nylon Straﬁ 2% 250mm
FAVRAFSvT

TP Binder H. Screw M3 x15mm x5
NAYEBYEYT XY

TP Flat H. Screw M3 x 12mm  x2
95 Swdvd Y

0-Ring P3 (Red) x2
YUaIVo-uUvT
Fuel Tank Set x1
ARV DY =
Fuel Line 2 x 4 x 330mm x1
YUIVFa-7

“pemmmrs

2569

TP Binder H. Screw M3 x 15mm x 2
AV ERYEYS Y

Hﬁp@g

Receiver.
=iz

Receiver battery pack. / 7569
- ZERASYT)—

\

Route fuel lines
e Phrough handle.

Fa—-TBO—I/—EELT
IVIVRICRH>TNEST,

17

Fuel Tank

Use a small tie wrap here!

® F1OYRFSyT

EERTILESNOLET.

'Attach fuel lines as shown.
THORCRD{GIET.

From bottom

of fuel tank.
SYDOTHD

From top

of fuel tank.
FYD0LRD
Fa-TEEE

170mm (for exhaust to fuel tank return) vI75—&9Y0EOB<OCRALET.

150mm (For fuel tank to carb) »vo&+v7EOB<OBABLET.




'

AO50  Front Spring (Brake) 0.8mm x1
ATIT

ABQOa’ Tl‘\’r'o';ae Linkage Spring x1
27Uy

Z700
Use Z901
1.5mm wrench

AB90c¢ Brake Linkage Rod (Black) x1
JL—F0vk

/)

AB90d Brake Arm x1

TU—FP—1
L. I
=
AB95  Stopper x2

2 bwit—
AB98  Pivot 2.6mm x1

ERy

Receiver wire.

Z150  Antenna Pipe and Cap Set ~ x1

PUFTNRAT F+ 57 A390 @ AIRTRONICS o ZIEROH
c (23) KO / JR ¥
2242 E-Clip E2 (Silver) X1 A320® FUTABA

E U 86 (25) 25N IV % Use the screw that came with your servo!

Use a 200MM (Wide) body. 200MMIERT « —@BBLTFEL.  RT + —5BIFS

Z567 TP Binder H. Screw M3 x 10mm x3

YR SvEDT I
' VERY IMPORTANT! * TV IVERVT B,
Nitro engines must have 21 Y FORZENDY

Z569 TP Binder H. Screw M3 x 16mm x 1 ® 400d air circulation! LET,

YR SvEYT R Cut the windows out to
- let cooling air inside
Z700  Set Screw M3 x 3mm x3 the car.

By rRADOUa—
901 Allen Wrench 1.5mm x1

1.5mmAA/LIF

#7050 Ram Street (200mm)

@7

#7091 MeGTR (200mm)

=7

#7045 Audi A4 (200mm)

NIIRO.

8 pg #7038 9N Gﬂ(ZOOmm) 1 8 FropTHEX(Eoomm) *R$4

geEly




(/\;:

6122 Body Pin (Medium) x&
2Ty TEY

6507 Body Post 3mm x2
MF1=IIV

2569 TP Binder H. Screw M3 x 15mm x 2
INAYESEYY Y

3695  Super Star Wheel x4
i et |7

5130  Super Radial Tires x4

(4512) Z2—/\=SIPILEIPTO-

C—

2253  Spring Pin 2x10mm x4
27UV EY

Z684  Flange Lock Nut M4 x4

2309F140YTv b

Spur
A 44
Pinion
L

13 aors [ 7.33 [orSmalTacke

14 »814 | 6.80

_— of tread. into tires. ere it touches wheel.
16 As15 | 6.35 Comes with kit Pianadn ok ppaiiRasa s
! BEAHET, BEESNERUAHTT.
OPTIONAL OPTIONAL

Optional Body Mount
For Tamiya Bodies
HHBEDRT —% BETIEFICENET.

Z578  TPFlat H, Screw M3 x12mm x4
95 v RY

—m—

Insert foam
into tires.
1IT—-AMIIE
1 PICANZET.

(4512)

Direction.
20k

3695

Check pattern Insert wheels Aﬁply 5uger glue to tire
d w 0

FRONT 2Ovk

REAR )

6 zoe4

Use Z950 Cross Wrench
DO0ZALVFEERUTTFEL.

190mm chassis settings. (when using 180mm or 190mm bodies)

ATVavey Py T (180/190MM 1E8{tk )
Parts needed: %E34N

AB10 Universal Dogbones Front
20V 3TN+ 2 +F0O—

AB511 Universal Dogbones Rear
UYIZNN—=YIY»T7 +F0—

' Use these holes.
°

DAL |
—~ . “/_A"O\J
L o) @00
N » ,__/
| |

0 =
N NE@
ote o (C*® (00

FRONT oYk

Actual size shown BEIX

Front steering linkage
AFPIVTI(0OY Rk

=

3&6mm

Front Upper Arm
20V FPYIS—P—4

(G )

33.5mm

Rear Upper Arm
UPPy—P—A

omm @ =)

S51mm




«Throttle Linkage Set-Up zovriuvr-sesrrys

SETTING NEUTRAL

1. Turn on transmitter.

2. Turn on receiver.

3. Center throttle trims.

4. Adjust idle screw (A) so there is a
imm carb opening.

5. Adjust throttle collar (B) so that
the carb is set at neutral.

6. Adjust throttle collar (C) so throttle
return spring (D) has light tension.

7. Turn the brake adjustment dial (E)
until there is a 0.5mm gap between the
brake arm and the adjustment dial.

1 XEBWOZ 1 vFEONICLET,

2 2BHRO2C v FEONICLEY,

3. 20w FLOD FI AZEPOITEIC
UTREFT.

4 F+TLI-D0OH 1 mmDRRIIC
BSRCRITHRELIY.

5.B)DR Fy/I—DRIERDTE
My FICUSEDSESHRICID
=7,

6.(C) DR +w/I—DRIZHHT(D)
DRI T mmigS s
[CEOMIIET.

7.E)DY 1 PILEGQL TIRM%ZE 0. 5mm
BRI TTRZL

NOTE: Make adjustments with the engine offl
* TVIVRUEDERET 2 FUTTFE,

Very Important!

Use the idle screw to adjust
the carb opening to Imm.
Don't adjust the opening

using the transmitters neutral
trim because it will cause the
engine will die during full braking. *

CORITIEM[Z 1 mmIC
v FUTREW,

0.5mm gap here.
BEZE 0. 5mmpITRY,

Make sure the

| spring isn't loose.
* TS HMNLDICRT

UITCFIYaVE

BIFT.

NEUTRAL
POSITION.

Za-FSLons

SETTING FULL THROTTLE

WITH ENGINE OFF:

1. Pull full throttle.

2. Adjust throttle end point adjustment
(TH-EPA) so that the throttle servo
stops when the carb is fully open.

3. Make sure there is no binding in
throttle linkage during movement,

EhEOEZY
1.20v ML RUJ-ZE28808ICUET,

2 F v JUY—DORUZEHR<RCUET.
LEBEDED S EVRZAZ SRS,
ERy FOMEEEZ TS,

R, ZXEWC2AO0Y FLIVERS Y+
PIv A HEMNTNSBSEES
SEERLRY.

3 BEOBEICKEODDSBNRICUT
TE&L.

FULLY OPEN
SBR<OERELRY.

O

FULL THROTTLE

Servo movement
at full throttle.
Y—-mA~O0-2

BALN

POSITION.

= (o livdr

SETTING FULL BRAKE

WITH ENGINE OFF:
1. Push trigger to full brake position.

2., Adjust throttle end point adjustment
(TH-EPA) so that the throttle servo
stops when the brake plates compress
the brake disk.

3. Make sure there is no binding in
throttle linkage during movement.

Ju—FRoty
1. 20w FILEDA-ETL—FUBICLET,

2. TU—FHUH>DDY<HICLET,
ANBLSEONTET BB
Y—iRm— ORI BEEZTTEL,
R, REMIC20w FILIYERSY -
PIe 2 FEEMINTNSBEBIRES
SEFERUET,

3 SSORNTICHESDMOSBNRICLT
TEL,

l—--[?;:@%

The throttle opening at idle should not
change when you apply full brakes! If it
moves the engine will die during full braking.
See "Setting Neutral" step 4.

TU—FEDTEHI VIV
MEZTOTUES/S A
DPA FIVRT') 21— THE
LET,

Linkage movement
at full brake.

Servo movement
at full brake.

Y- +0O
—OBAL R

FULL BRAKE
POSITION.
JL—-FOR

Rotate clockwise to increase brakes, counterclockwise to decrease brakes.

TU—FORNERBRYIPILZEBLT BT D,

20




«Starting For The First Time. tvyvzs—+

Let's get ready! First, read the instructions

for your radio completely. If you lose control

due vo radio problems it will damage the car and
motor. Install fresh batteries in transmitter and
receiver pack. Extend radio and receiver antennas.

ET (TVIVIBH) 155

ZEN. SERORETPYFSEREL, 21 vFEANTFAL,
FeTUI—1F PA EUVIRE (O-ORE) B> TLSH
RBLTFE,

TURN ON RADIO. E&EDANTS

1. Switch on transmitter.

2. Switch on receiver. Always

3. Make sure servos function properly. yors on

4. Check the range of radio by first!
walking away from car. EEMEONIC
1. BEMEONCLET. e

2. B@MEONCLRY.

3. FvILI-1PA F
U2 RBICE S TLY
SORELTFEL.

transmitter —~ ==

Turn on receiver first, then transmitter.
SREWEONICLUEY,

Let's fill up the fuel tank. Make sure you buy

good quality fuel. Low priced fuel has less
lubrication and less cooling ability. New engines
are the easiest to damage from low quality fuel!
Follow the engine manufacturers recommendations
for fuel requirements and break-in proceedures.

GHIYIVRBHURESBRES T,
Z= FILOMRSROMDE LMD TTFELN,

NOTE:
Never use fuel near a heat source or near
open flames!

MEESINEDROVOT, NADBDSHTORBE M TO
WHRBEITEN,

FUEL FILLING.
1. Fill tank with high quality glow fuel.
2. Close cap securely after filling.

O3
#53B
1.1 5~3 0 % REOYO-T Y BREHECERT A,
2. BRIV ODOF v v TRBE STV DIDOREUTTRL),

Make sure that the
throttle valve is in
the neutral position!

=X o TUS-BPLFIVT

ABCE>TVIORELT
T

It's time to force the fuel through the fuel lines

to the carburetor. Watch the bubbles in the fuel
tubing while pushing the primer button to see when
the fuel reaches the carburetor.

NOTE:
Do not over-prime
the carb. Doing so will

flood the carburetor!

WHADEXITEA~/~F 3~
EGY, IVIVIMEBLELA,

PRIMING CARB.

1. Push fuel primer button a few times
until fuel reaches throttle inlet.

2. Press button two more times to allow
fuel to enter throttle valve.

Fa-o

1. Fa-OMevEnERLET,

2. MESF v TUH-DADDRTEXL ESBHE 1 ~2@MIVERLTFEL.

Raise the car so that wheels are not touching the
ground. Attach glow plug heater and pull recoil
starter several times quickly. Don't pull the cord
all of the way out!

EERO0Y L JAEIIVELTTRERTE, TVIVH
WRLPWI<BDET.

NOTE:

High RPM during the break-in period

and/or pulling the recoll starter cord beyond
40cm can damage the engine.
TWAZ=F—DI—FE, 4 0cmUL3|EXYTLBNT S
BESEOXTOTITE FEL .

STARTING ENGINE. T>Y>nuE
1. Attach glow plug heater.

2. Pull recoil starter using quick, short strokes.
3. Open throttle valve halfway.

1. T=285=0—-FEISTCOBEZT.,

2. L AH—H—-B3IEETY,

3. 20w P EDE IS TEiEESEE ST,

NOTE:
Make sure there are no obstructions

blocking the muffler, air cleaner, or rotating
parts (spur gear, clutch bell, etc.).

If there is too much fuel inside the cylinder the
engine will not start; this is called "over-primed".
To fix this problem, follow these instructions.

NOTE: Make sure that the opening to the cylinder
is pointed away from you or anyone else. Be careful,
fuel will spray out from the cylinder!

IV IVDPICMBEFD CHAZIZRS, TVIVNRAT—
LEBA. TNEA—N—F3—DEBNITT. ROFAT,
A=N=Fa-DEBELIY.

IR | BODOACMBOODSEVMRCEENTITHSBHT
TEL. BHD, YUY —AY FOPSRBBLFIOTEEE
PITRNTTEL,

OVER-PRIMED. Z#—/\—F3—0
1. Remove glow plug from the
engine using a glow plug wrench. .

2. Pull recoil starter until all of the

fuel is removed from the cylinder.

Wipe any fuel spills immediately.

Avoid contact with skin or eyes.

1. TSIV UFTISTERIYLAY.,

2 TWRAS—F—EIY IS —Ay FOSMEIHESEDET
AEO3IEFET. RELCHMERZT ICHENTHRONTTEL.
ERICRODDSENRICHSERUTTEL.

We recommend driving the car until the tank is empty.

Here are three other ways to stop the engine:

1. Cover air cleaner intake with your finger.

2. Restrict exhaust by pinching the muffler pipe.
3. Cut fuel supply by pinching the fuel lines.

NOTE: Be careful when stopping engine! Do not touch
engine, or muffler, they may be very hot.

STOPPING ENGINE. Ty >oiters

1. Run until fuel is depleted.

OR

2. Restrict airflow to and from engine.
1. IP—D)—F—BETREFT.

2. VIS—MER/ A TERITTRERY.

IUIVELDHBNE, VIS-OHE/ I TERS (RRBITIDT
FREELTHBTD) DLIP—-TU—F—ERL, F+TLI-DR0Y

RS ESETVTREU.
*RMBDTIOTFREELTTFN

——a——

Pinch muffler pipe to
restrict exhaust. \

21

CAUTION!

Be careful

of fuel

spraying

out of

- the cylinder!

= IYOVANS
HAHDMEIC

J' Tl\fﬁjthE“'

Cover air cleaner
to restrict intake.
IP—-0U—7F
— B TELS,



«Troubleshooting

PROBLEM

Guide

SOLUTION

ENGINE DOES NOT START.

Fuel tank is empty or throttle valve is not primed.

Fill fuel tank with fuel and prime throttle.

Bad glow plug or dead plug booster battery.

Replace glow plug and recharge or replace battery.

Fuel lines, air cleaner, or muffler is clogged.

Clean or replace clogged part(s).

Engine is flooded due to over-priming.

Remove glow plug and discharge fuel. Also test glow
plug- replace if defective.

Throttle valve not adjusted properly.

Set idle and needle valve to standard starting position.

Servo linkage not adjusted properly.

Move servo to neutral then re-adjust.

ENGINE STARTS BUT
THEN STALLS.

Fuel tank is empty.

Fill fuel tank with fuel.

Fuel lines, air cleaner, or muffier is clogged.

Clean or replace clogged part(s).

Throttle valve not adjusted properly.

Re-adjust idle and needle valve.

Engine is overheated.

Allow engine to thoroughly cool down and open needle
valve 2 to 3 clicks.

BAD REACTION AND
RESPONSE FROM ENGINE.

Throttle valve not adjusted properly.

Re-adjust needle valve,

Low fuel pressure from muffler.

Properly install pressure line from muffler to fuel tank.

CAR IS HARD TO CONTROL.

Weak transmitter and/or receiver batteries.

Recharge or replace batteries.

Low reception from radio antennas.

Fully extend transmitter and receiver antennas.

Servo linkage not adjusted properly.

Move servo to neutral then re-adjust.

MRS Ea—F—

BNDEEBEULS

MENA S TNERN, MENTYIVITRTEL,

MESVOICMBZEAN, TVIVEITMHEZES. (Fa-2)

TSIUMINTNS, 7357~ FARENR-> TS,

TOTERMRTD. BHENRICZRT S,

B LS -NEE->TS,
i3, IPOU-T—, ¥I5-ADEN

WD (LY —D/E, RRETS. TPIOU—=T—,
VIS5 —ROMER

20w FILSILT OB

I\/“J‘\/D‘D‘D“:‘)@b\ TSTERLIVIVAOREERICLTHOSBRAY—H
> Y ] = 5 —
A=NN=F3=7 (F3-IOLTE) IS IHINTOBODEEF T v 5
FeTUS-DRBRE Z=FIWNOLT, PARUTRER D ETOREORICET
=R T -DDORBFRR S=REZa—F3NCLTHS, ERUVT-IELDET
D 2 D ICREDA > TR MBIV OCHMHEAND
~° MR Fa2-T, IPO)-F— ¥I7S5-ADBN BRI, BE > TSHBDOMER
TIIVIEHH DL
FICUESED, 20 FVSILTRUPA Blb, ——BILOWE

IVIVDA-I—-E—F

IVIVNARZDDER >THE—FILE2~3@RITAE
A=k

IVIVNDIEKRELDSELN

20w FIWSIVT, Z= RISV T OFEERR

RN T EROREOBICRUTHSERSY —

VRIS-D50TL Y v —1HENES

MBIV IDEDNTUY Vv —=Fa=THE0AEDRN>T
NS ? F a2 —TICARVBENTINRND

EHRNEDSDEDELY

ZEHW, ZEMD/NNYTU-FE

Ny 7 ) -0 TR

REOZEABIRIEL

REMRUSEBOP VT ERSICHBILY

B VT —IORYFR

S—MEZ2—-FILICLTOSREBLEL

H.ﬁ?@%

22




Nitro RS54 Racer Option Parts z7vavi—v

2 Speed Shift Pinion Spur Ratio
Gear Split E=4Y 2/1— FPLL
Ratlos st 2nd | tst 2nd | st 2nd
L 12 | 1@ 2@ | 1R 2%

A910 3 tooth

2 Speed Set | difference | 13 - 16 | 44 - 41 | 7.33-555 #AB13-AG14 Clutch Dells
D39FNI

22E—-Ftzy + WEYT

® AB18 5 tooth NEW! NEW!

Second Gear | Jiff, 5 " )
Set 3916 erence 13 18 44 39 | 7.33-4.69

2a¥veyh | SBEU

® Ag19
7 tooth

Second G NEW! NEW!

35‘2; 57.238'- difference 13 - 20 44 - 37 7.33 - 4.00

2@ ¥ VY TREU

#A910 2 Speed Transmission

228-Fyhk
#A905 39T Ball Diff Set
@ Option parts for A910 2 Speed set A0 ATV 3 V/T—Y R=ILFIey -
#AB70 Graphite Front Shock Mount ~ #A218 Graphite Rear Shock Mount

20V V3w IRTF-TSTPA - R4 37w b7l o 300 o

#A935 Graphite Rear Brace

I3274 LUPTL-2EY E

#A930 Graphite Upper Deck

I3271 +Puli—-FTuttey b

b
#A209 Sway Bar Set
AFES1Y—tv #A940 Tuned Pipe

#A925 40mm Lightweight
Flywheel for Pullstart
SP 7341 -

#A926 32mm Lightweight
Flywheel for Non-Pullstart
SP D311 =L

#A950 Exhaust H
HPI or 0.5. 12 or .15 Engines 952)( :;_—_a;gi I Feader
Fa-YEVIS—
P00 Al
‘ s #A906 39T One-Way Diff
IJOYRDYIIITFIRY b
#A907 Gear Brace Set
FPTL—2w
#A928 Ol Catch HPI 12/15
A4 E v F #A203 Sup)e‘r:r Cyh;s:l_e;»mm 70755
N =
~ #A261 Stainless Steel Hinge Pins
o 2AFVUAYRAY» T Ry b
——
#A915 Heat Sink #A920 Heat Sink 0 5 S i
Engine Mounts Engine Mounts prion Gprings MBI,

SP.IVIURDIU Q-1 kSPTYIVUIIV

Ty

WAL

»



PHRTS LIST RS

Part # QTY

3695
5130
6122
6163

QNN

%
e T e B S e S B it Bt T Tl I N e R A R N I T Bl B R

Name

SUPER STAR WHEEL 26mm (WHITE)
SUPER RADIAL TIRES (STANDARD WIDTH)
BODY PIN (M)

SERVO TAPE 20 x 100mm

NYLON REUSABLE BATTERY STRAP
BODY POST (4-40 or 3mm)

SHOCK BODY (HARD ANODIZED) 12 x 45-56mm
SHOCK SHAFT 3 x 31mm

SHOCK CAP 12mm

BLADDER 10 x 4mm

10mm SHOCK PARTS SET

10mm PISTONS TEFLON SET (2 SET)
SILICONE O-RING P-3 (RED)

SHOCK SPRING 13 x 29 x 1.4mm (WHITE)
SHOCK SPRING 13 x 29 x 1.5mm (RED)
NITRO RS4 RACER DECAL

FRONT SPRING 0.86mm

BALL 5.8 x 6mm

BALL END 4.7 x 14mm (M3)

TURN BUCKLE 4-40 x 23mm

SERVO SAVER SHAFT

SERVO SAVER FIPE

SERVO SAVER NUT SET (NUT x 1, SPRING x 1)
PILOT SHAFT 4 x 15mm

STEERING JOINT SET (ax1,bx1)
TURN BUCKLE 4-40 x 34mm

FLANGE SHAFT SET 3 x 26mm, 3 x 30mm
FLANGE SHAFT SET 3 x 36, 3 x 42mm
FRONT BULKHEAD SET

UPPER SUSPENSION MOUNT SET
SERVO SAVER SET

RS54 WIDE BUMPER SET

DIFF PULLEY SET (39T7)

SPUR GEAR 44T

SUSPENSION ARM SET

UPRIGHT SET

REAR BULKHEAD SET

UPPER DECK SET

UNIVERSAL DOGBONES (FRONT / WIDE)
UNIVERSAL DOGBONES (REAR / WIDE)
ARM BRACE SET

DIFFERENTIAL SHAFT

GAS TANK SET

FLY WHEEL

COLLET 7 x 5mm

PILOT SHAFT M5

CLUTCH SHOE

BRAKE DISK SET

CLUTCH BELL 15T

CLUTCH SPRING 0.7mm

GEAR SHAFT 5 x 64mm (BLACK)
PULLEY SHAFT 5 x 70mm (GRAY)
FLANGE FIPE 3 x 4.5 x 5.5mm

BRAKE PLATE SET

FIBER BRAKE DISK

BELT S3M 162 (54T) 5.5mm

BELT S3M 180 (60T) 5.5mm

BELT 53M 417 (139T) 6.5mm

DIFF BEVEL GEAR SET

AIR CLEANER SET

ENGINE MOUNT (HPI, 05)

SILICONE TUBE 2 x 4 x 330mm (FUEL LINE)
MUFFLER SET

SILICONE TUBE (MUFFLER)

EXHAUST GASKET

LINKAGE SET

STOPPER 2.1x 6 x Bmm

PIVOT 2.5mm

HEAYY-DUTY MAIN CHASSIS (PURPLE)
BALL BEARING 5x 11 x 4mm ZZ

BALL BEARING 10 x15 x 4mm ZZ
CLUTCH NEEDLE BEARING 5 x 8mm

Retail Price Part # QTY Name Retail Price
6.00 2125 14 BALL CUP 5.00
13.00 2136 4  BALL END 4-40 (BLACK) 3.00
2.00 Zi50 1 ANTENNA PIPE SET 1.00
4.00 2160 1 GREASE 150
2.00 2170 1 SILICONE SHOCK OIL #300 (30WT) 3.50
3.50 Z224 10 WASHER M3 x 8mm (BLACK) 1.00
9.80 Z242 20 ECLIPE2mm 1.00
3.00 Z244 10 ECLIPE4mm 1.00
3.50 Z253 10 SPRING PIN 2x 10mm 150
2.00 Z264 10 PINZx10mm 150
450 Z505 © BUTTON HEAD SCREW M3 x 15mm 150
4.00 Z509 6 BUTTON HEAD SCREW M3 x 30mm 2.00
1.50 517 10  BINDER HEAD SCREW M3 x 8mm 150
450 7526 @  FLAT HEAD SCREW M3 x 8mm 1.00
450 Z543 & CAPHEAD SCREW M3 x 10mm 150
2.00 Z567 10 TP BINDER HEAD SCREW M3 x 10mm 1.00
3.00 Z569 10 TP BINDER HEAD SCREW M3 x 15mm 1.00
4.00 Z578 10 TP FLAT HEAD SCREW M3 x 12mm 1.00
4.00 581 10 TP FLAT HEAD SCREW M3 x 18mm 1.00
5.00 Zeb3 & NUTM3 1.00
3.00 Z684 4  FLANGE LOCK NUT M4 250
2.50 Z694 10 WASHER M5 x10x 0.5mm 1.00
3.00 Z700 6  SET SCREW M3 x 3mm 2.00
4.00 Z901 1 ALLEN WRENCH 1.5mm 1.00
1.00 Z903 1 ALLEN WRENCH 2,5mm 1.00
4.00 Z950 1 CROSS WRENCH (SMALL) 2.00
5.00
5.00
6.00 SUPER SHOCKS 45-566mm
6.00 AB02 1 TURNBUCKLE SET (NITRO RS54 NARROW / WIDE) 15.00
4.00 BO#1 1 NITRO RS4 BEARING SET 59.99
Z:gg Option Parts
4.00 1600 1 NITRO STAR 1655 220.00
5.00 1605 1 NITRO STAR 15 135.00
5.00 1610 1 NITRO STAR155C (Slide Carb, Non-Pull Start) 220.00
7.00 1en 1 NITRO STAR 12E (PULL STARTER) 115.00
8.50 1705 1 GLOWPLUG 7.00
34.00 4490 2 X-PATTERN RADIAL TIRE (Pro Compound) 14.00
34.00 4495 2  X-PATTERN RADIAL BELTED TIRE (Pro Compound) 16,50
6.00 6834 2 SHOCK SPRING 13 x 29 x 1.45mm YELLOW 450
5.00 6836 2 SHOCK SPRING 13 x 29 x 1.55mm BLACK 450
14.00 6837 2 SHOCK SPRING 13 x 29 x 1.6mm GREEN 450
8.50 6838 2 SHOCK SPRING 13 x 29 x 1.65mm BLUE 450
2.00 6839 2 SHOCK SPRING 13 x 29 x 1.7mm PURPLE 450
3.50 A169 3 Aluminum Pilot Shaft (Use With Ball Bearings Only) 6.00
3.50 A209 1 SWAY BAR SET (NITRO RS4 NARROW / WIDE) 21.00
3.50 A218 1 REAR SHOCK MOUNT SET (WOVEN GRAFPHITE) 186.00
7.00 A281 1 STAINLESS STEEL HINGE PIN SET 17.00
1.00 ABIO 2  UNIVERSAL DOGBONES (FRONT / NARROW) 34.00
3.50 AB1 2 UNIVERSAL DOGBONES (REAR / NARROW) 34,00
3.50 AB70 1 FRONT SHOCK TOWER (WOYEN GRAPHITE) 10.00
3.50 ABI3 1 CLUTCH BELL13T 6.00
5.00 ABl4 1 CLUTCH BELL 14T 7.00
14.00 « ABI& 1 2SPEED SECOND GEAR SET (39/18 TOOTH) 13.00
6.00 « ABI9 1 2SPEED SECOND GEAR SET (37/20 TOOTH) 13.00
6.00 A903 1 NITRO RS4 SUPER CHASSIS 70765 95.00
7.50 A905 1 39T BALL DIFFERENTIAL SET 35.00
5.00 A908& 1 FRONT ONE-WAY DIFFERENTIAL 39T 32.00
3.50 A907 1 GEAR BRACE SET 34.00
4.00 A910 1 2 SPEED TRANSMISSION For Nitro RS4 (44/13-41/16) 69.00
1.20 A915 2 HEAT SINK ENGINE MOUNT 20mm For Pull Start 45.00
8.00 A920 2 HEAT SINK ENGINE MOUNT 15mm For Non-Pull Start 45.00
1.50 A925 1 LIGHT WEIGHT FLYWHEEL 40mm For Pull Start 20.00
250 A926 1 LIGHT WEIGHT FLYWHEEL 32mm For Non-Pull Start 18.00
3.00 A928 1 OIL CATCH FOR NITRO STAR ENGINES 17.00
250 A930 1 NITRO RS4 UPPER DECK GRAPHITE SET 21.00
3.00 A935 1 NITRO RS54 REAR BRACE GRAPHITE SET 10.00
34.00 A940 1 TUNED PIPE 65.00
14.00 A950 1 EXHAUST HEADER (HPI, 05) 32.00
15.00 BO17 2 BALLBEARING 4 x & x 3mm ZZ For Steering Post 14.00
5.80 » OPTION PARTS FOR A910




